
Lake Area Waste Water Association, Inc. 
LAWWA Turkey Bend WRF, MO0140783 Permit No. CP0002526 
Page 1 

 

 

 
STATE OF MISSOURI 

 
DEPARTMENT OF NATURAL RESOURCES 

 
MISSOURI CLEAN WATER COMMISSION 

 
 
 
 
 
 
 

CONSTRUCTION PERMIT 
 
The Missouri Department of Natural Resources hereby issues a permit to: 

Lake Area Waste Water Association, Inc. 
Owner 

LAWWA Turkey Bend WRF 
Yacht Club Drive 

Osage Beach, MO 65050 
 
for the construction of (described facilities): 

See attached. 

 
Permit Conditions: 

See attached. 

 
Construction of such proposed facilities shall be in accordance with the provisions of the Missouri Clean Water Law, Chapter 644, RSMo, and 
regulation promulgated thereunder, or this permit may be revoked by the Department of Natural Resources (department). 
[...]
• The UV system must continuously monitor and display at the UV system control panel the 
following minimum conditions: 

o The relative intensity of each bank or closed vessel system; 10 CSR 20-8.190(5) 
(C)1.A. 

o The operational status and condition of each bank or closed vessel system; 10 CSR 
20-8.190(5)(C)1.B. 

o The ON/OFF status of each lamp in the system; 10 CSR 20-8.190(5)(C)1.C. and 
o The total number of operating hours of each bank or each closed vessel system. 10 

CSR 20-8.190(5)(C)1.D. 



Lake Area Waste Water Association, Inc. 
LAWWA Turkey Bend WRF, MO0140783 Permit No. CP0002526 
Page 13 

 
• The UV system shall include an alarm system. Alarm systems shall comply with 10 CSR 

20-8.140(7)(C). 10 CSR 20-8.190(5)(C)2. 

• Filtration systems shall be preceded with additional process, such as chemical coagulation 
and sedimentation or other acceptable process. 10 CSR 20-8.210(3)(A) 
 

• For filtration systems requiring coagulation and flocculation prior to the filtration, the 
flocculation system shall: 

o Include chemical feed equipment to meet the system’s anticipated peak design flow 
and the ability to proportion chemical feed rates; 10 CSR 20-8.210(3)(B)2.A. and 

o Ensure the rapid dispersion and mixing of chemicals throughout the wastewater by 
providing mechanical or in-line static mixers. 10 CSR 20-8.210(3)(B)2.B. 

• Filtration systems shall have:  
o Convenient access to all components and the media surface for inspection and 

maintenance without taking other units out of service; 10 CSR 20-8.210(3)(B)1.A. 
o Enclosed controls and heating and ventilation equipment to control humidity; 10 

CSR 20-8.210(3)(B)1.B. and 
o The capacity to process the design average flow to the filters with the largest unit 

out of service utilizing a minimum of two (2) units. 10 CSR 20-8.210(3)(B)1.C. 

• The media for cloth/disc filters shall: 
o Follow the manufacturer’s recommendations; 10 CSR 20-8.210(3)(E)1.B. and  
o Be chemical-resistant if the filter will be exposed to chemicals, such as chlorine or 

disinfectants. 10 CSR 20-8.210(3)(E)1.C. 

• Filtration Rates and Hydraulics for cloth/disc filters shall be able to treat the design flow 
rate with one (1) filter unit in backwash mode. 10 CSR 20-8.210(3)(E)2.B. 

• All backwash used for microscreening shall be recycled for treatment. 10 CSR 20-8.210 
(4)(B) 
 
 

9. Upon completion of construction: 
 

A. The Lake Area Waste Water Association, Inc. will become the continuing authority for 
operation and maintenance of these facilities; 

 
B. Submit an electronic copy of the as builts if the project was not constructed in 

accordance with previously submitted plans and specifications; and  
 

C. Submit the Statement of Work Completed form to the department in accordance with 
10 CSR 20-6.010(5)(N) (https://dnr.mo.gov/document-search/wastewater-construction-
statement-work-completed-mo-780-2155) and request the operating permit public 
noticed on June 13, 2025, be issued.  

 

https://dnr.mo.gov/document-search/wastewater-construction-statement-work-completed-mo-780-2155
https://dnr.mo.gov/document-search/wastewater-construction-statement-work-completed-mo-780-2155


Lake Area Waste Water Association, Inc. 
LAWWA Turkey Bend WRF, MO0140783 Permit No. CP0002526 
Page 14 

 
 

IV.  REVIEW SUMMARY 
 

1. CONSTRUCTION PURPOSE 
 

Construction of both a new WWTF as well as regional collection system will take place 
for the purpose of providing a means of treating wastewater regionalized from 13 
WWTFs and up to 427 privately owned on-site systems on the Turkey Bend peninsula. 
The facilities to be regionalized include Bay Point Village Condos WWTP, Weston 
Point WWTF, Lake Pointe Condominiums WWTF, Garden Gate Assisted Living 
WWTP, Knolls Resort Condominiums WWTF, Three Seasons Condominiums, Pelican 
Bay Condominiums WWTP, Hawk Island Estates WWTF, San Moritz Estates Condos 
WWTP 1 & 2, NABRACO WWTP, Harbour Ridge Subdivision WWTF, Oak Shadows 
Subdivision WWTF, and Waves and Wheels private user. Most of the facilities to be 
regionalized have a handful of permit limit exceedances in the last 5 years of eDMR 
data, although none of the facilities are in enforcement with the department.  

 
2. FACILITY DESCRIPTION 

 
This is a new Aeromod Sequox Biological Nutrient Reactor. The new facility will 
consist of a headworks with mechanical trash auger, selector and alum dosing tank, two 
trains of aeration tanks with varying layouts to accommodate seasonal flow changes, 
two sludge digestor tanks, two secondary clarifiers, two tertiary filters, and a UV 
disinfection system. Design flow of the new facility is 528,000 gpd in and a peak daily 
flow of 922,000 gpd (38,417 gph). 
 
The LAWWA Turkey Bend WWRF is located at Yacht Club Drive, Osage Beach, in 
Camden County, Missouri. The facility has a design average flow of 528,000 gpd and 
serves a hydraulic population equivalent of approximately 5280 people.  

 
3. COMPLIANCE PARAMETERS 

 
The proposed project is required to meet final effluent limits of BOD5 and TSS of 15 
mg/l monthly average as established in the Antidegradation review dated November 
2023. 
 
 
 
 
 
 
 
 
 
 
 



Lake Area Waste Water Association, Inc. 
LAWWA Turkey Bend WRF, MO0140783 Permit No. CP0002526 
Page 15 

 
The limits following the completion of construction will be applicable to the facility: 

Parameter Units Monthly average 
limit 

Biochemical Oxygen 
Demand5 

mg/L 15 

Total Suspended Solids mg/L 15 
Ammonia as N (Jan-Mar) mg/L 2.6 
Ammonia as N (Apr-Jun) mg/L 1.1 
Ammonia as N (Jul-Sep) mg/L 0.9 
Ammonia as N (Oct – Dec) mg/L 2.5 
Oil & Grease mg/L 10 
Total Phosphorus lbs/year 1,206 
Total Nitrogen lbs/year 16,802.5 
Aluminum, Total Recoverable µg/L * 
Iron, Total Recoverable ug/L * 
pH SU 6.0-9.0 
E. coli #/100mL 126 

 
As this is a demonstration project, for the first year of operation following construction, 
additional monitoring will be required before and after the ClarAtor secondary clarifier. 
A report summarizing the performance of the facility consistent with the requirements 
in 10 CSR 20-8.110(6) will be required after the demonstration period of 1 year 
concludes. The report will be due within 6 months of that date. After the demonstration 
period of 1 year, if the system is performing as expected, the monitoring frequency and 
number of sampling points can be reduced once the demonstration performance report 
is submitted and reviewed by the department. The sampling frequency may also be 
revised prior to one year through an operating permit modification if the technology is 
approved within Missouri. 

 
4. ANTIDEGRADATION 

 
The department has reviewed the antidegradation report for this facility and issued the 
Water Quality and Antidegradation Review dated November 16, 2023, due to the new 
discharge planned. See APPENDIX – ANTIDEGRADATION.  

 
5. REVIEW of MAJOR TREATMENT DESIGN CRITERIA  

 
• Collection System – Construction of new force mains and lift stations to convey 

flows previously treated at the individual WWTFs around Turkey Bend point.  
o Construction of approximately 2,100 lf of 1.5-in, 3,500 lf of 2-in, 12,130 lf of 3-

in, 18,670 lf of 4-in, 9,330 lf of 6-in, and 1,430 lf of 8-in HDPE DR-11 force 
mains with air release valves. 

 
 



Lake Area Waste Water Association, Inc. 
LAWWA Turkey Bend WRF, MO0140783 Permit No. CP0002526 
Page 16 

 
o 14 duplex lift stations with variable operating points and emergency storage 

durations. All lift stations meet the minimum emergency storage requirement of 
two hours at peak hourly flow and contain a manual override switch for 
attaching a portable generator. 

 St. Moritz 1: Peak pump rate 22 gpm, 87 ft Total Dynamic Head 
(TDH) 

 St. Moritz 2: peak 33 gpm, 213 ft TDH 
 NABRABCO: peak 50 gpm, 109 ft TDH 
 Pelican Bay: peak 60 gpm, 78 ft TDH 
 Hawk Island: peak 100 gpm, 34 ft TDH 
 Oak Shadows: peak 170 gpm, 161 ft TDH 
 Bay Pointe: peak 95 gpm, 194 ft TDH 
 Lake Pointe: peak 15 gpm, 178 ft TDH 
 Weston Point: peak 20 gpm, 179 ft TDH 
 Harbour Ridge: peak 15 gpm, 172 ft TDH 
 Clement: peak 130 gpm, 151 ft TDH 
 Three Seasons: peak 55 gpm, 179 ft TDH 
 Knolls/Breakwater: peak 180 gpm, 178 ft TDH 
 Garden Gate: peak 500 gpm, 110 ft TDH 

 
• Flow Measurement – Installation of accurate flow measurement devices will give 

the treatment facility a means of improved data analysis. 
o Electromagnetic Meter – An influent electromagnetic 8-inch flow meter shall 

measure the untreated influent wastewater from the Garden Gate Force Main 
prior to entering the plant. 

o Electromagnetic Meter – An influent electromagnetic 3-inch flow meter shall 
measure the untreated influent wastewater from the Three Seasons Force Main 
prior to entering the plant. 
 

• Screening – Installation of screening devices removes nuisance inorganic materials 
from raw wastewater. 
• Automatic Screw Augur – A 6-mm perforated plate spiral augur of 17.5-in. 

diameter positioned at an angle of 35 degrees from the horizontal will carry 
solids from the influent stream up into a receptacle for disposal. The discharge 
of wetted solids into the screening storage is rated for 18 gpm at 40-60 psi. The 
screw will be fitted with a brush for automatic cleaning and a backwash pump 
as well. The augur is sized at 0.922 MGD, with overflow going to the manual 
bar screen.  

• Manual Coarse Bar Screen – The manual coarse bar screen will have clear bar 
spacings of 0.25 inch and be positioned at an angle of 45 degrees from the 
horizontal to allow for manual raking of the screen. The coarse bar screen is 
preceded by influent flow measurement.  
 

 



Lake Area Waste Water Association, Inc. 
LAWWA Turkey Bend WRF, MO0140783 Permit No. CP0002526 
Page 17 

 
• Biological Phosphorus Selector Tank – An anaerobic selector tank following the 

headworks provides phosphorus removal and flow splitting. The basin has a design 
volume of 22,000 gallons. The equalization basin is 20 ft x 10.5 ft x 16 ft deep. 
Two aerators with four diffusers each capable of supplying 4.45 scfm of air will be 
placed within the basin to allow periodic mixing without creating an aerobic zone. 
An oxidation reduction potential (ORP) probe will communicate with the SCADA 
system to control dissolved oxygen concentration in the basin to ensure proper 
phosphorus removal can occur. Chemical coagulant may be dosed into this tank to 
improve phosphorus removal. 

 
• Biological Nutrient Removal Reactor – Two treatment trains with a hydraulic 

retention time of 23.6 hours. The average design flow with one train active is 0.264 
MGD for the winter, with two trains it is 0.528 MGD during the summer, with a 
peak hourly flow of 0.922 MGD in the summer. During periods of low flow, only 
Basins A2-1 and A2-2 will be active, with basin A1 activating between 0.1 and 
0.264 MGD. For flows that exceed 0.264 MGD basins B1 and B2 will activate. 
Tanks A1 and B1 are 24 ft x 26 ft x 16 ft. Tank B2, and the combined A2-1 and A2-
2, are 45.5 ft x 13.5 ft x 16 ft. The tanks are designed with two feet of freeboard, an 
average water depth of 14 ft and a maximum water depth of 16 ft. Tanks A1 and B1 
each receive 142 scfm of air via 32 course bubble diffusers. Tank B2 receives 22.25 
scfm of air via 5 course bubble diffusers. Tank A2-1 receives 13.35 scfm of air via 
three course bubble diffusers and Tank A2-2 receives 8.9 scfm of air via two course 
bubble diffusers. Aeration is provided by 104 coarse air bubble diffusers providing 
up to 4.45 scfm per diffuser. There are three 50 hp blowers supplying air.  
 

• Secondary Clarifier – Two rectangular, hopper-style secondary clarifiers will be 
constructed with a total surface area of 800 sf at the 0.922 MGD. Wastewater flows 
from the aeration basins to the distribution line in the clarifier tank. Solids settle 
into the hoppers and sludge is pumped to the digestor and clarified water flows over 
the weir into the center trough. The clarifier tanks will be 74 ft x 20 ft x16 ft deep 
with two feet of freeboard. The sidewater depth will be 9.25 ft. The total weir 
length of both units is 74 ft. The peak weir loading rate is 7,141 gpd which meets 
the requirements of 10 CSR 20-8.160(3)(C)2 of being less than 20,000 gpd/sf. The 
peak solids loading rate is 20.9 lbs/day/ft2 which meets the requirements of 10 CSR 
20-8.160(3)(B)3 of less than 35 lbs/day/ft2 at peak flow. The surface overflow rate 
is 972 gpd/ft2 at peak hourly flow. The facility will have increased monitoring for 
TSS as part of a demonstration project to evaluate the ClarAtor system. 
 

• Aerobic Digester – Construction of two rectangular sludge holding basin of 30 ft x 
26.5 ft and a depth of 16 ft. Sidewater depth is 14 ft, and a combined volume of 
172,451 gallons. The design basis of the digester is an influent solids concentration 
of 3,800 mg/L (3%) with a flowrate of 14,817 gpd. Decant pumps capable of 
pumping at 250 gpm at 40 ft TDH will return 11,306 gpd of liquid to the selector 
tank. Two decant pumps will be installed per aerobic digestor, one in operation and 
one on stand-by. Installation of coarse bubble diffusers will provide aeration and 
mixing of the sludge to prevent anaerobic conditions. The blower system is capable 



Lake Area Waste Water Association, Inc. 
LAWWA Turkey Bend WRF, MO0140783 Permit No. CP0002526 
Page 18 

 
of providing a maximum air rate of 106.8 standard cubic feet per minute (scfm) at 
7.4 psig to each unit. Combined, the digestors treat 66.8 lbs of solids per day. The 
aerobic digester follows the secondary clarifier, but prior to the sludge holding tank. 
The digestion is designed to reduce VSS by 40%. 
 

• Sludge holding Tank – Construction of a sludge holding tank of 27.5 ft x 30 ft x 16 
ft for a total volume of 86,394 gallons. The tank provides 53.3 days of sludge 
storage. There are 24 course bubble aerators capable of supplying 106.8 scfm of air.  

 
• Screen Disk Tertiary Filtration – Installation of tertiary disk filter for the removal of 

chemical precipitates. With one unit out-of-service, the disk filters are capable of 
treating a peak flow of 0.528 MGD at a maximum flux rate of 4.97 gpm/ft2. With 
both units in service, the design peak hourly flow is 0.922 MGD. Each unit has 
seven disks with a total filtration area of 126 ft2

 per unit. The discs are constructed 
with 10 µm openings. Each disk filter unit shall be supplied with a backwash 
assembly. Backwash shall consist of eight suction headers. The backwash pump is 
capable of 173 gpm at 40 ft TDH with a five HP motor. Disk filtration shall follow 
clarification prior to disinfection. 

 
• Disinfection – Disinfection is the process of removal, deactivation, or killing of 

pathogenic microorganisms. 
o Non-Contact Ultraviolet (UV) – A closed channel, gravity flow, low pressure, 

high intensity UV non-contact disinfection system capable of treating a peak 
flow of 0.922 MGD while delivering a minimum UV intensity of 30 mJ/cm2 
with an expected ultraviolet transmissivity of 65% or greater. The enclosed UV 
system consists of two banks with three racks each holding eight lamps per rack 
for 48 lamps total. The disinfected effluent will flow to an effluent sump where 
sampling and flow measurement occurs.  

 
• Waste Activated Sludge (WAS) – Construction of a duplex WAS pumps and 

associated valves. The WAS self-priming pump will be capable of pumping 249   
gpm at 40 ft of TDH with a five HP motor. WAS pumps are utilized to pump solids 
from the secondary clarifiers to the aerobic digester. WAS pumps are also used to 
pump solids from the aerobic digestor to the sludge holding basin. There will be 
two pumps per clarifier and two per digestor, one operational and one standby. 
 

• Return Activated Sludge (RAS) – Construction of duplex RAS pumps and 
associated valves. The maximum RAS rate is 150% of the design average flow, 
0.396 MGD. The RAS MLSS is expected to be 3,800 mg/L. RAS is pumped from 
both the secondary clarifiers and the aerobic digestors back to the selector tank. The 